

Eingegangen
22. MRZ. 2004

Extract of the testreport MPA NRW no. 230003838 issued 06.01.2004

Sponsor

Kronotex Fußboden GmbH
Wittstocker Chaussee

16909 Heiligengrabe

Order

Determination of the reaction to the fire according to DIN 4102-1.

Trade name

Kronotex Fußboden 6 mm, Basic

Product description

Laminate floor covering made of melaminresin impregnated cellulosepaper with korund 12,4 mm total thickness tested on fibre cement boards.

Field of application

This building product can be used with or without adhesive as an horizontal arranged floor covering used on massive mineralise substrates with a raw density of at least 1500 kg/m³.

Result

The tested product therefore can be classified as „Schwerentflammbar“ classification B1 according to DIN 4102 Part 1.

This extract does not replace the original test certificate MPA NRW no. 230003838 issued 06.01.2004
Detailed test results can be found in this test certificate.

Erwitte, 09.03.2004

W. Brune

W. Brune
Sachbearbeiter

